SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 20MHz / 256QAM
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -38.36 dém -25.36 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01391 GHz 16.77 dBm -13.23 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84355 Gz -23.61 dém -10.61d8 1.915 GHz 1.916 GHz 200.000 kHz 191502 GHz -25.35 dBm -12.35 dB
1.850 GHz 1.570 GHz 100.000 kHz 185111 GHz 16.70 dBm -13.30 dB 1.916 GHz 1.525 GHz 1,000 MHz 1.91610 GHz -39.87 dBm -26.87 dB
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Ref Level 30.00 dBm  Offset 12,40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.40 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184892 GHz -27.56 dem -14.56 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.90111 GHz -1.05 dBm -31.05 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84893 GHz -33.45 dam -20.45 do 1.015 GHz 1.916 GHz 200.000 kHz 1.91802 GHz -34.96 dBm -21.96 de
1.850 GHz 1.870 GHz 100.000 kHz 1.86807 GHz -1.08 dém -31.08 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91601 GHz -29.61 dBm -16.61 dB
Y
I 1 P
WAPR.Z0Z1 11:06:28

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-36 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dBm

SGL Count 100/100

Offset 12.40 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -46.52 dBm -33.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -46.22 dém -33.22 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.81334 GHz -46.58 dBm -33.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.67313 GHz -46.56 dBm -33.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,99082 GHz -45,19 dBm -32,10 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05376 GHz -45,07 dBm -32,07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91542 GHz -40.93 dBm -27.93 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85092 GHz -40,90 dBm -27.90 db
9.000 GHz 13.000 GHz 1.000 MHz 11.25947 GHz -40.97 dBm -27.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62605 GHz -40,98 dBm -27.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84453 GHz -36.30 dBm -23.30 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.88053 GHz -36.47 dBm -23.47 dB
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Range Low | Range Up | RBW | Frequency | Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 974,55022 MHz -46.32 dBm
1.000 GHz 1.840 GHz 1.000 MHz 1.61772 GHz -46.71 dBm
1.920 GHz 3.000 GHz 1.000 MHz 2.98471 GHz -44.86 dBm
3.000 GHz 9.000 GHz 1.000 MHz 6.89743 GHz -40.68 dBm
9.000 GHz 13,000 GHz 1.000 MHz 10,.58055 GHz -40.97 dBm -27.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86703 GHz -36.40 dBm -23.40 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 3MHz
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Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42520 MHz -46.28 dBm -33.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.89856 MHz -46.41 dBm -33.41 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.72015 GHz -46.67 dBm -33.67 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.74912 GHz -46.61 dBm -33.61 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.51254 GHz -45.,26 dBm -32,26 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.03686 GHz -44,99 dBm -31,99 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99392 GHz -40.93 dBm -27.93 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90192 GHz -40.94 dBm -27.94 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59155 GHz -41.09 dBm -28.09 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.27597 GHz -40.98 dBm -27.88 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86903 GHz -36.40 dBm -23.49 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86153 GHz -36.30 dBm -23.30 de
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 915.89455 MHz -46.47 dBm -33.47 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64627 GHz -46.55 dim -33.55 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52118 GHz -44.73 dem -31.73 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -40.75 dBm -27.75dB
9.000 GHz 13,000 GHz 1.000 MHz 10.63505 GHz -41,13 dBm -28.13 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.88153 GHz -36.33 dém -23.33 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 5MHz
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Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 911.53173 MHz -46.37 dBm -33.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -46.40 dBém -33.40 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.82174 GHz -46.70 dBm -33.70 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.17694 GHz -46.67 dBm -33.67 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49779 GHz -45,20 dBm -32,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50247 GHz -45,13 dBm -32,13 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91892 GHz -40.89 dBm -27.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91942 GHz -40,90 dBm -27.90 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64004 GHz -41.05 dBm -28.05 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64204 GHz -41,03 dBm -28.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82903 GHz -36.42 dBm -23.42 db 13.000 GHz 19,500 GHz 1.000 MHz 15.87403 GHz -36.30 dBm -23.30 de
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 953,22089 MHz -46.17 dBm -33.17 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.74534 GHz -46.53 dim -33.53 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.61223 GHz -45.07 dem -32.07 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93392 GHz -40.95 dBm -27.95 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64004 GHz -41,09 dBém -28.09 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.88753 GHz -36.20 dém -23.20 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -46.14 dBm -33.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -46.56 dBém -33.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -46.58 dBm -33.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60975 GHz -46.46 dBm -33.46 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96851 GHz -45,10 dBm -32,10 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51146 GHz -45,22 dBm -32.22 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.95442 GHz -40.95 dBm -27.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91392 GHz -40.77 dBm -27.77 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57855 GHz -41.18 dBm -28.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -40,98 dBm -27.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85753 GHz -36.42 dBm -23.42 db 13.000 GHz 19,500 GHz 1.000 MHz 15.87153 GHz -36.42 dBm -23.42 d&
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Spectrum [DVD]
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 955,15992 MHz -46.33 dBm -33.33 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.50312 GHz -46.73 dBm -33.73.dB
1.920 GHz 3.000 GHz 1.000 MHz 2,50499 GHz -45.22 dem -32.22 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.92892 GHz -40.91 dBm -27.91.d8
9.000 GHz 13,000 GHz 1.000 MHz 10,58755 GHz -40.77 dBm -27.77 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87303 GHz -36.42 dém -23.42 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 15MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz —46.42 dBm -33.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -46.30 dBm -33.30 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -45.74 dBm -32.74 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65256 GHz -46.45 dBm -33.45 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.95627 GHz -45,19 dBm -32,10 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50031 GHz -45,09 dBm -32,00 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99142 GHz -40.91 dBm -27.91dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98242 GHz -40.87 dBm -27.87 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60055 GHz -40.99 dBm -27.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57605 GHz -40.77 dBm -27.77 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.86753 GHz -36.35 dBm -23.35 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -36.18 dBm -23.18 d&
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Spectrum
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -46.42 dBm -33.42 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77346 GHz -46.74 dBm -33.74 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,52010 GHz -45.09 dém -32.09 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -40.78 dBm -27.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059455 GHz -41.01 dBm -28.01 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86803 GHz -36.12 dBém -23.12 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0,00 dém  Offset 12.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40dB PRV, ',V - 40 dBm PP, T, T S V.
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 970.18741 MHz -46.55 dBm -33.55 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -46,39 dém -33,39 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -46.45 dBm -33.45 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63031 GHz -46.72 dBm -33.72 d
1,920 GHz 3,000 GHz 1.000 MHz 2.97571 GHz -44,91 dBm -31,91 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05484 GHz -45,03 dBm -32,03 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98692 GHz -40.83 dBm -27.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52442 GHz -40,90 dBm -27.90 db
9.000 GHz 13.000 GHz 1.000 MHz 11.31446 GHz -41.05 dBm -28.05 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57255 GHz -41,00 dBm -28.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87553 GHz -36.35 dBm -23.35 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86853 GHz -36.26 dBm -23.26 dB
—_— —_—
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D: ZB.APR.ZDZ1 10:52:5 10:5 2
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.40 dB Mode Auto Sweep
SGL Count 100/100
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Limit ¢heck PARS
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-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 937,70865 MHz -46.21 dBm -33.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.05688 GHz -46.64 dBm -33.64 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.96815 GHz -45.16 dBm -32.16 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -40.63 dBm -27.83 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64204 GHz -40,91 dBm -27.91 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.86753 GHz -36.38 dém -23.38 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG133040-02A

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0033
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0051
PASS
-10 Normal Voltage 0.0059
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0057
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0048
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25-43 of 43

FAX . 886-3-328-4978



semonene. FCC RADIO TEST REPORT Report No. : FG133040-02A
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.65 6.29 6.58 6.26 PASS
TEL : 886-3-327-3456 Page Number 1 A26-1 of 38

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Spectrum

Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= -
S .
S - *-'-.‘_‘: -
o o o FREHE
<
0. < 0.
'\\ N,
) R : R
\ A
1E- 1E- T
1E: 1 1E: )
1 T 1 T
A
| |
. 1 |
\,
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2245 dem 28,93 dbm 5.48 d8 2.43 0B .64 0B 5.65 0B 5.26 0B Trace 1 [ 2141 dem 28,97 dbm 7.56 d8 2.90 d8 5.10 d8 5.29 d8 7.13 d&
—— — —— —
] J [ il ] (I

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
'--‘x«.\{_ T <
e == e =
0.0 e 0.0 -
<
“ =
1E 1€ =
\ |
1 y : !
1E 1E
¥ T
§ %
\ %
\ 3
. 1 L
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,43 dBm 28,24 dBm 7.90 d8 2.96 dB 5.16 dB 6.58 dB 7.39 dB Trace 1 18,43 dBm 26,41 dBm 7.98 dB 2.90 d8 4.93 da 6.26 dB 7.16 dB
I e—— e I —— e e—
il ) [ W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.27 | 126 | 297 | 298 | 489 | 491 | 9.83 | 981 | 1442 | 1421 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.29 | 128 | 299 | 294 | 489 491 | 979 | 969 | 14.30 | 1433 | - -
TEL : 886-3-327-3456 Page Number : A26-3 of 38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG133040-02A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

J

G o)
Ref Level 30.00 GBm  Offset 11,70 db @ RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.6a dBm) ™M1[1] 16.08 dBm)
" 836.93920 MHz . 836.80490 Mz
20 1 20 M1
N ~ ndB X 26.00 dB B ndg 26.00 dB
o4 LAY antand ot WAV 1.269000000 MHz o AN ST iy S W 1.264300000 MHz
Qfactor | 659.0 Q factor 661.9
o di 0di i X
7 T N2
R 10 di 7 %
/, \ / \
20 d = — = 20 d / —
Y - . o A -
o - e d YA
-0 g e
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.9392 MHz 16.63 dBm nd@ down 1.2699 MH2 M1 B836.8049 MHz 16.08 dBm nd@ down 1.2643 MHZ
TL 1 835.8504 MHz -9.21 dBm nd8 26.00 dB TL L B35.6734 MHz -9.71 dBm n 26.00 dB
T2 1 837.1294 MHz -9.20 dBm Q factor 659.0 T2 1 B837.1378 MHz -10.04 d8m Q factor 661.9

L U

J

Middle Channel / 3MHz / QPSK

Mi

ddle Channel /

3MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 17.92 dBm)
M 1 835.70280 MHZ,
20 20
N ngp A, 26.00 dB - - dB__ 26.00 dB
e e R~ PP N T
w0 Bui N 2.967000000 MHz| 0d / - B 2.979000000 MHz
1 Q factor 282.3) i Q factor 280.5
o | o
15
104 + -0 d
1
\
20d - - - 20d
PN b AU SN Ny S Ry — e
a0 &)
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.513 MHz 17.92 dam nd8 down 2,967 MHz ML L 835, 7028 MHz 17.92 dam nd8 down 2,979 WAz
T 1 835.0015 MHz -8.22 dBm nd8 26.00 dB TL L B35.0015 MHz -6.00 dBm nd8 26,00 d8
T2 1 837.9685 MHz -8.49 dBm Q factor 282.3 T2 1 B837.980S MHz -7.81 dBm Q factor 280.5
L U J wa L JU L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.18 dBm) ™M1[1] 15.47 dBm)
N 838.52800 MHz 836.00000 MHZ,
= i . — ndn Y 26.00 dB @ K Y ndB 26.00 dB
o Pl YA B 4.885000000 MHz o PV A et o B e 4.905000000 MHZ]
T Q fac 1 171.6 Q factor | 170.4
od \k 0 di |
5 |
-tod z 04 9 b5
\ / |
/ \
204 ; 20d
Voo Y e AV AP NV T A A
-40 ds -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 838.528 MHz 16.18 dBm nd@ down 4.885 MHz M1 B36.0 MHz 15.47 dBm nd@ down 4,905 MHZ
T 1 834.062 MHz -9.96 dBm nd8 26.00 dB TL L 34,022 MHz -10.28 dbm 26,00 d8
T2 1 838.948 MHz -9.64 dBm Q factor 171.6 T2 1 B3B.928 MHz -10.88 dém 170.4
L U J wa L JU L]

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum i
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 16.95 dBm)
835.9810 MHz
20 20 d8 -
— |~ 26.00 dB N I 26.00 dB
. - 0.830000000 MHZ . T Bt T 0.810000000 MH]
x Q factor 84.9] 1 7 Q factor ! 85.2)
/ 4
0d8 0 d
-10 dBm -10 dém i
20 dom — 20 dem 1
Ny L S B P FUNEY e
-30 SR 4 W AR Gk
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 833.403 MHz 18.56 dam nd8 down 9.83 MHz ML 9B1 MHz 16.95 dam nd8 down 9.81 WHz
T1 1 831.565 MHz -7.58 dBm nd8 26.00 dB T1 L 625 MHz -68.81 dBm nd8 26,00 d8
T2 1 1.395 MHz -7.29 dBm Q factor B84.8 T2 1 B41.435 MHz -8.72 dBm Q factor
~r
L L J L L J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.02 dbm)| 15.02 dBm
" . 832.0340 MHz 840.7260 MHz
= - nds 26.00 dB @ 26.00 dB
04 PPNV B 14.416000000 MHz| 104 A 14.206000000 MHz
* Q factor 57.7 b T Q factor 1 59.2)
0 db | L 0 des II
¥ : ]
10 dam. ) L\ -10 dBm. {
/ L / \
20 dBm t 20 dem -
- R, S ATV g P Pt R
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832.034 MHz 16.02 dam nd8 down 14.416 MHz ML B4D.726 MHZ 15.02 dam nd8 down 14,206 MHz
T1 1 829.247 MHz -10.31 dbm nd8 26.00 dB T1 L £20.367 MHz -10.99 dbm nd8 26,00 d8
T2 1 843.663 MHz 9.73 dam Q factor 57.7 T2 1 B43.573 MHz -10.59 dam Q factor 59.2

N/A N/A

TEL : 886-3-327-3456 Page Number 1 A26-5 of 38
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

J

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| 16.22 dBm)
836.86360 MHZ 836.37410 MHZ,
= nda"{! 26.00 dB @ 26.00 dB
g o A B e 1.289500000 MHz 0d Vs 2 100N M iz
/ Qfactor 649.0) 7 Q factor 279.6
/
od / 0 di 4
1
/ A i £l 5
-10 df -10 \
y, ] y
20 d — 20 d ;
AL o e e A% e i A
-3, - b=t
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result
M1 1 836.8636 MHz 14.36 dBm nd@ down 1.2895 MH2 M1 836.3741 MHz 16.22 dBm nd@ down 2,991 MHZ
T1 1 835.8566 MHz -11.51 dam nd8 26.00 dB T1 L £34,9955 MHz -9.61 dBm nd8 26,00 d8
T2 1 837.1462 MHz -11.58 dam Q factor 649.0 T2 1 B837.9865 MHz -10.19 dém Q factor 279.6
L I 4 - [S JL -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.75 dBm) ™M1[1] 15.73 dBm)
836.59000 MHz 892.5240 MHz
20 20
v ndB 26.00 dB ndB 26.00 dB
P 7\ o L. 5 | B
w0 o AVl LB N au 4885000000 wa 104 \ Byl /'j 9.790000000 MHZ|
7 q factor 171.3 ] Q factor \ 85.0
d l i | \
a T 0 7
T
10 df -10 o —
! \
20 d 20 d j \
A~
" A i B sl i R et P L
o Fooy =30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 836.53 MHz 14.75 dBm ndB_down 4.885 MHz ML L 32,524 MHz 15.73 dem ndB_down 9,79 MHZ
TL 1 834.022 MHz -11.47 dbm nd8 26.00 dB T1 L B31.545 MHz -9.83 dBm nd8 26.00 dB
T2 1 838.908 MHz -10.97 dém Q factor 171.3 T2 1 B41.335 MHz -10.43 dBm Q factor 85.0
L I 4 - [S JL -

Middle Channel / 15MHz / 64QAM

N/A

Spectrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11,70 dB & RBW 300 kHz

SWT

12.6 ps @ VBW

1 MHz

Mode Auto FFT

(@ 17k Max

MIL1]

Q factor

oS
1

5.13 dBm)|
+970 MHZ|
26.00 dB|
14.296000000 MHZ|

58.7]

M e e, g

60 df

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-value 1

Y-value |

Function |

Function Result |

TL 1
T2 1

839.497 MHz
829.397 MHz
843.693 MHz

15.13 dBm
-10.68 dBm
-10.35 dém

nd@ down
ndB
Q factor

14,296 MH2
26.00 d8
58.7

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

G o)
Ref Level 30.00 GBm  Offset 11,70 db @ RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.12 dBm) ™M1[1] 13.05 dBm)
836.46080 MHz 835.87660 Mz
= i 26.00 dB @ ndB 26.00 dB
- X - .
10 df DY, N A 1.281100000 "I'Hz 10 4 A i B, 2 g+31nnnut} MHz]
I 652.9 ] q factor -\ 284.0)
od 0 d T
7 \ { |
~1od L \J\ -0 d f .
/ A
20 d . 20 d
b’ — - AT e
-40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.4608 MHz 13.12 dBm nd@ down 1.2811 MH2 M1 B35.B766 MHz 13.85 dBm nd@ down 2.9431 MHZ
TL 1 835.8566 MHz -12.94 dam ndd 26.00 dB T1 L 835.0375 MHz -11.87 dbm nd8 26.00 dB
T2 1 837.1378 MHz -12.87 dém Q factor 652.9 T2 1 B837.980S MHz -11.76 d8m Q factor 284.0
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.15 dBm) ™M1[1] .03 dBm)|
838.42000 MHz 834.4620 MHz
= 26.00 dB @ nd 26.00 dB
w0 - A 4.905000000 MHz 0d A e ] _/\B«gy\r.(,_hk\ 0.690000000 MHZ|
T 170.9) 7 Q factor 86.1
od s 0 d ;
-tod \' -10d
204 - \ 20d
- ! Y . ~
) A [N ) o e
ava | -30.dEm-- =
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,428 NMHz 12.15 dam nd8 down 4.905 MHz ML L 34,482 MHz 13.93 dam nd8 down 9,69 MHZ
T1 1 834.022 MHz -13.59 dm nd8 26.00 dB T1 L B31.645 MHz -12.50 dBm nd8 26.00 dB
T2 1 838.928 MHz -13.79 dém Q factor 170.9 T2 1 B41.335 MHz -12.40 dBm Q factor 86.1
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

N/A

Spectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 2.20 dBm)|
1.2990 MHzZ
= nd 26.00 dB
104 . Bw . oy 14.326000000 MHz|
/ R Il PY oo to 3 7 T T 58.2
od T
| |
-10 df - T
21 / Y
204 7 v
g e Y
|20 dp et S~
-40 ds
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 833.293 MHz 12.28 dBm nd@ down 14.326 MH2
T1 1 829.367 MHz -13.55 dbm nd8 26,00 dB
T2 1 843.693 MHz -13.89 dam Q factor 58.2
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 270 | 2.73 | 448 | 4.49 | 9.05 | 9.07 | 1346 | 1352 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 110 | 1.09 | 271 | 272 | 450 | 4.49 | 9.03 | 9.03 | 1343 | 13.49 | - -
TEL : 886-3-327-3456 Page Number : A26-8 of 38

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.00 dBm) ™M1[1] 16.19 dBm)
- M 836.50110 MHz - . 836.20350 MHZ,
e Bw 1093706294 MHz 1 Occ B, 1.093706294 MHz,
L~ W ATl T A VRt
10 df s 10d 1
a / o ,'. \
/! \
10 df -10 o g
/ N\
|2 == < 20 -
- T e il T
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5811 MHz 18.00 dam ML L 836,203 MHz 16.19 dam
T 1 835.95175 MHz 9.65 dBm Oce Bw 1.093706294 MHz TL L 835.95175 MHz 10.65 dBm Oce Bw 1.093706294 MHz
T2 1 837.04545 MHz 11.06 dam T2 1 837.04545 MHz 10.32 dam

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
19.56 dBm 17.74 dBm)|
- 837.50700 MHz - 835.51100 MHZ,
e 2.703296703 MHz ! 2.727272727 MHz
10d 104 .
! 4
04 | 04 / |
] ] |
-10 df T -10 d i
/ !
20 d —+ X .‘f
N PNy [ NN —t )
-0
40 df 40 df
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.507 MHz 19,56 dam ML B35.511 MHz 17.74 dBm
T 1 835.15135 MHz 11.57 dBm Oce Bw 2.703296703 MHz TL L 835.12737 MHz 12.24 dBm Oce Bw 2.727272727 MHz
T2 1 837.85465 MHz 11.60 dam T2 1 837.85465 MHz 10.73 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.33 dBm) ™M1[1] 15.28 dBm)
0 . 834.81200 MHz - . 837.48900 MHz
. - Oce B 4.475524476 MHz _ g Bw 4.485514486 MHz
oy Nm P P ™ e A e T e &
10d ] 104d 7 = -
od / od ]
/
-tod -10 o f
/
20 d 20 d
- FYALY 2 LV LV, .y ey Vi TRV W S
40 df 40 de
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,812 MHz 16.33 dam ML L E37.4ED MHz 15.28 dem
TL 1 834.25225 MHz 11.81 dBm Oce Bw 4,475524476 MHz TL L 834.25225 MHz 9.96 dBm Oce Bw 4.485514486 MHz
T2 1 838.72777 MHz 10.87 dam T2 1 838.73776 MHz 10.12 dam

L I ]

] i ]
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.27 dBm) 16.40 dBm)
L2020 MHZ 897.9590 MHz
20 20
N e, 050949051 MHz - 9.070929071 MHz
e e, s R R
10d T 104d
{ \
L
0de T + 0 de T 1
b / A
-10 dBm -10 dém T +
i \ i Y
) \
20 dBm ‘F‘ \\
A . P AV SRV SRR
<3t
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.202 MHz 18.27 dam ML 27,250 MHz 16.40 dBm
TL 1 832.0045 MHz 11.46 dBm Oce Bw 9.050943051 MHz T1 L 531.9446 MHz 12.17 dBm Oce Bw 9.070929071 MHz
T2 1 841.0554 MHz 11.04 dBm T2 1 8410155 MHz 10.59 dam
-
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.47 dBm)| MI[1] 14.98 dBm
" " 837.0690 MHz 1770 MHZ,
= 13.456549457 MHz @ 0 : Bw 3516 MHz
e R L b
10 d - - 10 d { T f 4 >I‘
[ | | l
0d8 : \ 0 d ; +
10 dm - ] -10 dBm: - -
] T 7 |
20 dBm £ ) 20 dem \
ool nJ rmn AR b
o h g o, npr | 2 ] 4
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.059 MHz 16.47 dam ML 0.3 14,98 dam
T1 1 829.7867 MHz 10.60 dBm Oce Bw 13.456543457 MHz T1 L £29.7268 MHz 10.94 dBm Oce Bw 13.516483516 MHz
T2 1 843.2433 MHz 11.54 dam T2 1 843.2433 MHz 10.94 dam
-~
L ] J - ( JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26
Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.48 dBm) ™M1[1] 16.40 dBm)
- . 83645800 MHz - it 837.21330 MHz
Occ B 1.102097902 MHz oy 2.709290709 MHz
S M A s R et M et A
10d - ot 104 J
I {
0 di 7 - 0 d
/ ' /
-10 df -10 d
7 \
204 A 20d
o~ A |
S P I L
|-t apmt=alt Ty 50
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.458 MHz 15.48 dam ML L 837.2133 MHz 16.40 dBm
T1 1 835.95175 MHz 7.55 dbm Oce Bw 1.102097902 MHz T1 L 835.14535 MHz 10.18 dBm Oce Bw 2.709290709 MHz
T2 1 837.05385 MHz 5.27 dam T2 1 837.85465 MHz 9.64 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.74 dBm) 15.08 dBm)
- 837.82900 MHz - 839.1370 MHz
occ B . 4.495504496 MHz i - 9.030969031 MHZ
d o SLNLY, BT Tt A — 1’\4— L 5 4t il Uil "k I
10 7 ¥ 10
| \ !
o d ) 0 di J
{ \
-10 df -10 d -
i \ !
/ AN /
204 - 20d
S Ry PP /
f\:‘m '»J\I"\. ./A”\J Y o - = A T ~)
40 df -40 d
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837,828 NMHz 13.74 dam ML £39.137 MHz 15.98 dam
T1 1 834.25225 MHz 8.92 dBm Oce Bw 4,495504496 MHz T1 L 5319845 MHz 10.60 dBm Oce Bw 9.030969031 MHz
T2 1 838.74775 MHz 8.94 dam T2 1 8410155 MHz 10.18 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 64QAM

Ref Level 30.00 cBm  Offset 11.70 0B & RBW 300 kHz

o Att 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SEGL Count 100/100

(@ 17k Max

1+.31 dBm)|
842.9140 MHzZ
13426573427 MHZ

1 s MUY, WS N )

J
A

60 df

CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 842,914 MHz 14,31 dam
T1 1 829.7567 MHz 8.45 dBm Oce Bw 13.426573427 MHz
T2 1 843.1833 MHz 8.30 dam

TEL : 886-3-327-3456 Page Number 1 A26-11 of 38
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26
Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.71 dBm) ™M1[1] 1
- 836.83290 MHz - ) 836.5.
o 1088111888 MHz ¥ Occ Bu 2.715284715 MHZ
T —~ ~\ A / A 2
10d ey ennnt A 104 rlk e N S W L
= 7
4 4
od 0 d
I T
f !
-10 df - \ -10 d |
7 N \
204 - - 20d -
~~ \ N he -
+ by g AW AN o P PN
-30 dBm—r~r= A - 30 =
i N P
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8320 MHz 12.71 dam ML L 35,8536 MHz 15.30 dam
T1 1 835.95734 MHz 5.83 dbm Oce Bw 1.088111688 MHz T1 L 835.13936 MHz .41 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04545 MHz 4,34 dBm T2 1 837.85465 MHz 8.00 dam
L I 4 [S JL -

Middle Channel / 5MHz / 256QAM Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.38 dBm) ™M1[1] 13.60 dBm)
- 836.23000 MHz - 838.2980 MHz
M Oce By 4.485514486 MHz| e Bre 0.030969031 MHzZ|
B T x p T e | e
o = s SR T, 10 - - -
/ i [ |
o d | ) 0 di .
/ | \
-10d y 104 Fﬂ
/ f
204 20d
/ /
PO N - P o S
b’ Y {
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.23 MHz 12,38 dam ML B3E.208 MHz 13.60 dam
T1 1 834.25225 MHz 6.96 dBm Oce Bw 4,485514456 MHz T1 L £32.0045 MHz 7.66 dBm Oce Bw 9.030969031 MHz
T2 1 838.73776 MHz 5.05 dam T2 1 8410355 MHz 8.42 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 256QAM

Ref Level 30.00 cBm  Offset 11.70 0B & RBW 300 kHz

o Att 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 12.43 dBm
20 898.2680 MHzZ|
" =3:10 13.486513487 MHz|

S

60 df

CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 838.268 MHz 12.43 dBm
T1 1 829.6968 MHz 4.99 dBm Oce Bw 13.486513487 MHz
T2 1 843.1833 MHz 7.58 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Lews

Spectrum

(=)

el 30.00 dém  Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.70 db

Mode Auto Sweep

6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P }/A\ 20 dkine {&!\ S
10 dém { \ 10.dém / T
|
0ds i 0 dem ,
10 dem A -10 dBm
SPURIOUS_LINE_ABS h Jl
20 dem \' 20 dim
-30 dBm "‘ '11'*\ -30 dwj T
-40 dem: / \‘N“ -40 :)Em H\\
50 dem e '“‘“w “50 dem '.wh
T By —\‘d““""‘*-*_ﬁ_u—' i
m -60 dem

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

£15.000 MHz 823,000 MHz 100.000 kHz 822,93207 MHz -47.79 dBm -34.79 dé 947.000 MHz 849.000 MHz 100.000 kHz 848.72328 MHz 21.80 dBm -8.20 d&

£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -21.03 dém -8.03 dB 349,000 MH= 850,000 MHz 20.000 kHz 249.00050 MHz -20.17 dBm -7.17 dB

£824.000 MHz 826,000 MHz 100,000 kHz 824,26074 MHz 22.02 dem -7.98 dB 550000 MHz 860,000 MHz 100.000 kHz 850.01459 MHz -48.65 dBm -35.65 dB

S
i J ) e i 1 )

Date: 27.

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm / ""H 10 derfi \
ode {f 1\ 0 del \
-10 dem - -10 dpm ;
SPURIOUS_LINE_ABS 1 ‘|
-20 dem i‘ \ 20 dBm
30ds i -30 de
" v " T
"\AAI r""""
-40 dam f i 40 dem u
-50 dBm - e -50 dem \"‘"“"‘W\
[ B R
S HE 50 e | —
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -37.64 dém -24.64 d 547.000 MHz 849.000 MAz 100.000 kHz '848.13586 MHz 12.66 dBm -16.34 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -27.59 dém -14.59 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.67 dBm -15.67 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.99900 MHz 14.04 dBm -15.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,43457 MHz -35.98 dbm -22.98 db
Y
) i )
Date: 27.APR.202Z21 09: 9

Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine f#\ 5
10 dém 10 dBm \’ T
J |
ode 0 dem f ‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS ﬂ’
-20 dem -20 dBm
-30 dBm 30 dB;.rwl‘Fl
-40 dBm -40 \\LH
-50 dam " -50 dem .
1 ™| N
i, SIS o — e
phi e < -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -48.24 dBm -35.24 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75325 MHz 21.07 dBm -5.93 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -22.37 dBm -9.37 dBb 949,000 MHz 850.000 MHz 20,000 kHz 549,00050 MHz -22.45 dBm -9.45 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,25874 MHz 21.30 dBm -8.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -48.96 dBm -35.96 dB
S
T
i e N [1 e

Date: 27.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm [ ovesseins 10 dj’. c "'“""\
ode { l 0 del :
|
-10 dem - l\ -10 dpm :
SPURIOUS_LINE_ABS , L
-20 dem ‘ \ 20 gBm
-30 dBm ‘ -30 deém
/ Sy Sy
40 derm "’W i 40 dBm ""MTK
-50 dem , , .
m I 50 dem —
. e L
B 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -38.07 dém -25.07 d& 547.000 MHz 849.000 MAz 100.000 kHz '847.92008 MHz 12.27 dBm -16.73 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -30.40 dém -17.40 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -28.60 dBm -15.60 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.43457 MHz 12.08 dBm -17.02 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.07 dBm -23.07 db
Y
) i )
Date: 27.APR.202Z21 09: 10

Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Date: 27.A

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P /’\ 20 dbime ﬂ =
10 dBm ] “\ 10 dem i 1
o de — 0 dem fj
-10 dBm ! -10 dBm.
SPURIOUS_LINE_ABS \ J
-20 dBm i -20 dBm
-30 dBm / Y -30 dBm—p| \
40 dBm 7 \ 40 dfm \
-50 dBm A dem "
N e S e
i 60 dem -

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  alimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,92408 MHz -49.67 dém -36.67 d& 847.000 MHz 849.000 MHz 100.000 kHz 848,75924 MHz 19.97 dBm -10.03 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.47 dBm -10.47 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -22.16 dBm -9.16 dB

824.000 MHz 826.000 MHz 100.000 kHz 824.25075 MHz 19.06 dém ~10.04 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -50.26 dBm -37.26 dB

S
Y
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm ; 2, 10 dreead \
0 dB / \\ 0 UBW/ \
-10 dem - -10 dpm :
SPURIOUS_LINE_ABS J \
-20 dem ‘ g 20 7Brr ‘
-20 dBm L"""N dBm \.\W\
-40 dBm 40 dem .
/‘u -[MMW ‘w
-50 dBm -50 dBm
._'_‘_‘_«Al"/ ey,
e e
m -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -39.94 dém -26.54 d 547.000 MHz 849.000 MAz 100.000 kHz 548,40360 MHz 12.01 dBm -17.99 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -3L.78 dém -18.75 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.70 dBm -17.70 dB
£24.000 MHz 526000 MHz 100.000 kHz 825.04995 MHz 12.50 dBm -17.40 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -38.31 dBm -25.31 db
Y
) i )
Date: 27.APR.202Z1 09:45:40

Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

Date: 27.A 13:53:27

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dem {ﬁ\ 10 dBm {AI
ode f 0 dBm ‘ !
-10 dBm l -10 dBm. [
SPURIOUS_LINE_ABS ]ﬂ H
20 dBm '[‘l -20 dBm—
.30 dem ’ -30 dBm f \
40 dem . a -40 difiad v
-50 dam _—— _W L“-W gﬁﬁém \"L‘
] i —
i 60 dem \'"“

Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,85215 MHz -51.96 dém -38.96 de 847.000 MHz 849.000 MHz 100.000 kHz 848,73926 MHz 16.77 dBm -13.23 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -26.79 dBm -13.79 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -27.82 dBm -14.32 dB

824.000 MHz 826.000 MHz 100.000 kHz 824.24875 MHz 16.89 dém ~13.11 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -52.81 dbm -39.81 dB

S
Y
il M I 1 i
2021 13:50:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
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815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -46.25 dBm -33.25 de 846.000 MHz 849.000 MHz 100.000 kHz 848,78571 MHz 21.32 dBm -8.68 dB
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